Lyimplicity
, . .1

Mfrs. No.570-3212 MANUAL LIFT
Mfrs. No.571-3212 POWER LIFT

1970 PRODUCTION YEAR

SOVEREIGN

RIDING TRACTORS

VARIABLE SPEED DRIVE

1735723 SIMPLICITY MANUFACTURING COMPANY, INC. TP"1320



WARRANTY

Thi: company warcants Simplicily Peodocis iota:feee Erom delecis in matecial and workmanship exoem
{he oy makes oo warraaly rapoess or implicl with eespecd tn liees, eagines and onmine aeeossn-
ries whitth seaerally are warcanied by their respeetive manefiiuners. Aoy pand covenmt Ty this war-
ramy whivh i6 proven -defeclive within ope sear, wnder norml use, Irom cate of purchyse will be
replaces] Teee of checpe, Lode Port Washington, Wisconsin, poovided soch poet s relueroed o factary
transporition charger peepiid and is fouwl o Yee ddeleeTive apon eomicalion sl e faelore. The
company 18 nol ohiimated uvnuder this warranty 1@ Jear rost of liderr or delivery chares in replacement
af defeetive pars. This worcanty does nob appty (o any Simptieity rodocts aleoed ceislde of S
plicity's [actory. 3Such replacement of defeclive parts shall s the exclusive cemedy amnel in og event
=hall Simplicity Y liahle [or consequential damages. FXCEPT AS SPECIFICALLY PROVIDELD HERLE-
1IN, TEBERE ARE NOWARKRANTIES WHICH EXTENDBUEYONDTHE DESCRIDPTION OX ANY SIMPLICTTY
PREGUCT.

Shruld warranly servics be neeessory, the informalion below should he presented lp the Tuthar-
izedd SIMPLICITY [aader.

Cuslomi- s Name:

Alelrrens
M. Koo serial Mo,

Duter  urichivksoel

urchakial Prom

ldmess

Enpine Motk:! No. seriut Na. Type Mo-

To olduin replicement parts leom fdealer, osdvise guantily, part aumber amd descriplion.

f - e s e
FOR YOUR SAFETY

| ALWAYTS STOP EMGIME BEFQRE
LEAVING SACKINE

' 7 ALWAYS STOF ENGINE BEFGRE ’
SERYICING OF ADUUETIHG
MACHIME OF EQUIPRENT
' 3 ALWATS KEEP HANDS. FEET
AND CLOTHING AWAY FRON
FOWER DRIVEN PARTS
4 A Sy A =




DECALS

15766D, 150664 . FILMSIMPLIZITY B8N0 3292 ¥ LH, 3MF T RH,

13199 FILASEBIPLICITY (BATIERY !

1EE137 EMHLEM 5"

1¥2191 DECAL, SPEED RANGE
T3 Frust BOvERELGH

TP 195 - PLATE PATENT NO. -
170226 - PLATE, SERAL MO

15038 FUNMMEL

157066 - CAUTICN DECAL IFUEL TANKT TEA381 - OIL FILLEATUBE

(64118 HODE STRIF—=_ i 157533 . EMBLEM
H - L

157580 - ISTALMENT PANEL

157659 - WIKITION
16130 - FILh—

latR CLEAMER) 15858 -SHIFT PATTEAN M SAFETY




PACKING

This {ractor is delivercd complete in one car-
lon. The carlon contains:

| - Traclor Assembly

I - Sleering Wheel (in skin pack)

! - Hardware Pack

Should any shertages: of the above items oo-
cur, advise by slating packers number listed on
oreen packing slip. serial number of {ractor, parl
number and description of items missing.

ASSEMBLY
BATTERY

Remave hatlery from Leaclor. Serviee asslaled
in the battery instructions. BReplace and secure
batfery in lractor.

STEERING WHEEL

Assemble sleering wheet on the steering shaft
using Lhe woodralT key and selserew which is pro-
vided in e hardware pack. Assernble steering cap
over hob ol sleering wheel,

ENGINE LUBRICATION

Serviee air cleaner and crankease as recom-
mended in Engine Service Manual. De sure air clean-
o7 is maintzined in clean condition. Nover use oil in
crankease (o1 more than 23 hours of operation, See
Figere 11, CLEAN AIR AND CLEAN ENGINE
OiL WilL GIVE LOWG TROUBLE FREE QPER-
ATION. DIRT WILL RUIN YOUR ENGINEIN A

SHORT TIME. A funnel and extension are included
with the tractor for use in changing oil.

The bevel gear housing has a capacity of one
pint of SAE 90 oi! and is filled ai the factory. Tl
will not normaily require replenishment, but acea-
sionally check drain plug for tightress and oil seals
for leakage. Keep oil up to level of filler plug. See
Figure 8.

TRACTOR LUBRICATION

The tractor has a total of 3 prease fitings
which require lubrication with general purpose au-
tomotive grease, Use a standard grease gun for the
[ollowing fittings:

{2) Frant Spindles
£1) Rear Axle Tube-

Before lubricating, wipe cach greaze fitting
with a rag to prevent grt and dirt from being car-
ricd inlo bearings with new greasc.

The transmission has a capacity of 1-1/2 gts.
of SAE 90 oil and is filled at the factory, It will not
normally require replenishment, but cccasionaily
theek drain plog for tightness and axle tube ol seals
for leakage. Maintain oil level at lower edge of ll-
cr plug hole, Remove vent plug from {ep of trans-
mission and allow ¢it to setle to nvrmal level be-
fore checking, See Figure 7,

Baarings are factory greased, At least vearly,
clean and pepack with Learing greass,

LUBRICATION FOINTS



FIGURES 1 TOG DELETED

.Jé

077
Vi

g DFIAIN PLUG
o

FILLER PLUG

©

DRAIN PLUG'_F,.,#

.-" L

FILLER FLUG

Figure 7 Figure 8

STARTING ENGINE

1. Place gear shift lever in neutral position. STEERING WHEEL
Sec Figure 9. (Be sure tractor Is on level ground THROTTLE kNGB
and will net roll away in neutral. Apply parking
brake).

2, Pul choke knob out. See Figures9 & 10.

3. Set throttle lever in mid posibion and turn
ignition key cloekwise to siart engine and relesse.
See Figure 9. As engine warms up, push choke
knob in. Pull throttle knob cut to desired posi-
tion and twn to lock.

AMMETE Ft

IGNTTION LOCK

TO STOP ENGINE

With clutch disengaged, place gear shift in any
gear and turn ignition key counterclockwise to ver-
tical {Off} position. Engape clatch to hold tractor
in parked position and remove ignition key flor
satekesping. Apply parking brake.




i S OIL DRAIN
CLUTCH & BRAKE PEDAL

; Figura 11

OPERATION OF TRACTOR

To place gear shift in desired grar range, de-
press the combination brake aind cluteh pedal lo-
cated on night hand side of tractar. See Figure 11.
When pedal is depressed, move shift lever to de-
sirrd postiion (See Figure 9% and gradually release
pedal until cluleh is engaged.  When shifting from
ane range: to another, pause briefly in neutral be-
fore completing shift. Set throtitle fever Lo cbtzin
desived speed. See Fipure 9.

PARKING BRAKE

To operate the parking brake, hold the brake
pedal depressed and slide Lhe parking brake lever
all the way to the rear of its slot and turn the lever
in a clockwise dircction until it is tight. Refer to
Figure 12,

To release the parking brake, tum the parking
Lirake lever in a counterclockwise directinn unti the
brake pedal is released.

CLUTCH ADJUSTMENT
Positton the tocknuts to leave a space of about

T/8" helween them and the end of the rod guide
with variable speed lever in “low speed position™.

Fiqure 12




Fiqure 14

BRAKE ADJUSTMENT

Should brake adjusimenl e neccssary on Lhe
Sovereigu tracler, [ollow the instructions as listed
under the CLUTCI, BRAKE AND RBELT AD-
JUSTMENTS for the vardable speeil.

WHEEL HUBE e
—

) \ —
) Py o
RIGHT HAND ‘ ¥
B o e

CAUTION
DO MOT APPLY MORE THAN 30 FT. LBS.
TO FTHE ARUSTING CAPSCREWS!

Figure 15

DIFFERENTIAL

The iractaris rquipped with a contrelled trac-
tion differential. Tightening the hex head capscrews
in the righl hand wheel hinl {Sce Figure 153, pro-
vides pressure againsl a nylon plog and slecve around
the traetor axle and prevents excessive wheel slip-
pege when the tractor is being used under abnormal
conditions. The sdjusting capserews are set at the
factory to a torgue of 25 fL. lhs. As the nylon sets
itcelf through vse, IL may I neecssary lo readjust
the capscrews a few tites Lo maintain 25 f1. [bs. of
torque (25 lbs. weight oo sweench 1 e lung),

POWER TAKE-OFF

LUBRICATION

The power lzkeoff is lubrieaied by means of
oni: grease fitling located on the Sottom from of
the drive bracket assemlly, Occasionally apply
grease by means of a standard grease gun loaded
with automative type gease, Be sure (o wipe dirt
and grit from grease fitting befure applying grease
gun.  Lubricale all pivol peints and idler pufley
Lrarings with SAE 20 ofl every few hours of opera-

tion.

OPERATION

Operation vl the power Llake-off is controlled
by movement of the ciulch Jever assembly. Sce Fip-
ure 16, When tle cluteh lever is in the forward
raised paszition. e clutch rod releases the teasion
holding the idler puliey apainet Lhe drive belt and
puwer will not L leansntitied to the driven pulley
af the power lake-ofi’ assenilbly. Whoen 1he cluleh
lever is in the back, depreseed puaition, 1he cluteh
rod applies tension Lz the ider pulley and as the id-
ler pulley fakes up the: slack in the dove helt, power
is transmittcd from the dovwe paliey on bevel gear
box shaft to the deven palliv of 1he power take-
off. Figure T8 shows clubel: ever inodive posilicn.



LIFT LEWER -
UL ADRANT LA

SETSCHREW

Figure 16
ADJUSTMENT

AL puints “A” and “B” of Fioure 16, cheek
tightness of hea nut 1o e sure that cluteh lever
asserably and clutels rod are free L pivol without
birding,

Maie cluleh lever in *1rive™ pusition and ob-
sepve elearmee hetween callar * 07 (Figazre 16} and
end of Tracket. When implement! i attached o
tractor. this cleasnee shaolhl normally be approxi-
mately 3448 At this settine the idler pulley shoutd
be sngsly szainst thee dnve belt, I additional ten-
siom s mouinsds retessn Guleh lever and Joosen sel-
sorew on ool god slide collar Tarther back on
cluteh roal. Heitebilen selserew e collar and put
clutch lever w “Dove™ position, Becheck elrar
atee, The tensta of o adbr pulley againd the
drive belt nsust Twe safficient tee aperale whicheser
tractor allochment iz being el Amy additional
lenston is pnneeessary and will enby cavss prema-
ture Taluee of belts aned idler pulley bearings

TIRES

The tires ol e fractor are inflated with air
prisaire i exees ol the normal ciwount Ter ship-
mend, For enmiorl of operation. release some of
e pressure eadil s pressare of 12 100 13 1, per =g
in. for beskhe front angd cear lires, Maintain Tires ol
this pressure,

OPERATION - POWER LIFT KIT

Tl Pawer Lift kil owhoell i+ an opfionul
feateere on Ml Landloed & Senewrign Fractors 1
psed 10 raize and lowee various attachments with
finger-tip pressure applied to the contrel lever.

Teo raise 2 front mounted atiachment, pull the
power lift lever backward. Whet the desired lieight
iz reached. release the lever and it will relum to the
“hold” pesition. To lower 2 front mounted attack-
ment, push Lhe lever 1o the frant. then release when
desired depth is reached.

A rear mounted attachment is raised by push-
inng forward on the lever and is lowered by pulling
the Iever backward.

The index tahs at each end of the quadrant
serve as lock points for the “float™ position which
allaws an attachment such as a dozer blade, grader
blade ot snow throwser to follow ground contours
leely.

NOTE

The Hear Mounted Tiller Attachment
should be operated only in the rear
*float “*position. Do not operate the till-
er in the “hold ™ positian, as difficulty
witl result if an obstacle is encountered.
This would raise the rear whesls off the
ground and propel the tractar forward at
a dangerous rate. To get in or out of
either "float ™ position, squeeze the re-
lease bar handle upward to clear the in-
dex tab.

Front mounted attachmenis such 25 the snow
thrower and dezer blade may be operated with the
power L lever in the “hetd™ posilion.  However,
downward pressure will be excrted on the attach-
mienl thos prevenling the snow thrower or blade
from following the conlour of the pround.



BATTERY INSTRUCTIONS

With proper care this hattery should give the long sertice ke built intg it-

A bl rr which dees nea lunetion praperle is ot necezsarily worn out or defert-
ive. It omay only neetd a posdl Techaroe. Therelore, il batte e 1roulle 15 ng-
preeinrt, LUl recnaree and wst b compeasnt bartery men is recommentled.

FUTTING DRY-CHARGED BATTERIES 1R SERVICE

ltemryr: wrckd nr lape covering from vent holé in filler caps. 3lzke sure vept
heldus ace G@en S0 battery gases produced when hattery is charplox can ESTAPE.
IF neceseary, run 3 fine wire in wenl hede 1o be sure it iz open and free of ali
ahstructinns.

Fill tatiery with 1.265 specific gravity electrolyte or acid ta preper letel or
3716 inch 2hove plales and Separators ASSUMINE Doom, hatten-, and slectrolyie
tempEraturs is 707 = 1007 Fahreoheit.

Allow bty to sS4 for 20 minuuees, Batiery can thep he installed il 1o shizin
hiest results and masximom cepacity, plece ballery on charge after the 20-mingte
setling pericd s 6B amperes until graviiy reading is 1.263 - 123735, If room,
Raltrery and electrolyls temperatures arve below normal a loager charging period
will be; manmdatory to bring the speeific gravity up to 1.265 - 1.275.

WARNIRG

Voder no contilions shookt taltery ke filled more thas 3/16" over the plales.
We cannal e responsihile [or damages If this warning is nat oheeroed,

CARE IN SERVIGE

A hytlrameter st af the hatleTy solution shoulld be made manthly. IF the specific
praviy tests LIZG or 155, the ballbry sShoulil be removed and theroughly re-
charged. At the sume dme the selulion level should e sxaeined and digi-i= -
waler alderl when mecessary to petain the Jevel of 3716 over the plates. Vohwer
orenasary 10 &l distilled water i should always he done jost prier to rechargiog
1o mix the added walur thorgugly inte the sololion.

When rocharging is ororssary and user dossnot heve his own charging equinment,

he: should reguest serrice statlon 1o slow churge the haltery at a rate of 2 10 6
Tt T

Any eollettion of grease or any other substance should be kept removed from the
1op of the: hattery acl the lop keptdry and <lean al all times. The hatiery shoold
e kept S in its cradle and not parmitted to get loose. I removed fgr
charging, /L should b lasiened back in smugly enough to prevent any movement
whem i ust. Vool caps shoold be kept tight zod the small vent hales in top ar
side: ol tap be kepd open kgl Hmes to permit escapage of gases formed in the
battery.  Care should e exercizes not to overfill the battery al any titme and (o
wlways retdin 3/16%" of solulion above the plates.

WIHTER CARE

I batiery will ool b used during the winter months it should he removed and
stored inoa ceel, dry plack.  Any collection of grease or olher substance shoukd
b pemdvedl Froem the top of the battery.

The hettrry musl e rechacged monthly or whenever the hydrometer reads less
than 1.235. Before rcinstalling the haltery in the spring, it should always be
wiven g thorourh ra¢harge.



ENGINE AND DRIVE SHAFT

YIEWNK LHYd AR WAOHD

507 A4 0F
0 NRLNDL

“FROM0E FET L4 6T 01 SANN
UHY 51108 GHITdNDD GNY LIYHE ZALET 1T¥ WILKILL

"HELHIIL

AHY LAYHE JAINO OL JNYRE2d ATINAKY

] OHITANOD B FOMYYS JACH LEIM  RONY1d
] 0L JHIMJ4NGD AYER ME3LHIKL WIHL ‘LEMld
FHIOHA OHYSOL $L70W DHITLNC0D NRLHTL

— 494 'Ld af
e .. Ol HIIHGI
T—

‘7108

.:
ol waiwa: *

LHOIL 2¥Y SL708 INITIR0D
TI¥ NAHA HALHDIL 10N 00

10



ENGINE AND DRIVE SHAFT

Part Mo, Description
A Enging, Briggs & Stratton
B 167144 Stop Axle
C 120002 Lock Washer, 3/8™
D 05010 Hex, Cap Screw, 38716 » 1 344™
E 170377 Fect. Hd, Serew
F T20002 Lock Washer, 3/8"
G Fi7003 Full Hex, Nut, 3/8"-16
H 157316 Fuel Hose {Flexiblg]
| 154327 Crankshaft Extension Guard
X 106582 Falt Pad
L 154352 Hose Clamp {Far Service Qaly)
M 104378 - Lack Mug
M 157427 Couplirg
P 1657424 Special Washer
Q 120002 Lock Washer, 378"
R 17002 Full Hex. Muz, 3/8-16
3 05016 Hex_ Cap Screw, 3816 x 1 174" Lg,
T 718043 Hex Can Screw, 35816 % 2 172 La.
¥ 720002 Lock Washer, 3/8 '
v 719001 Flain Washer_ 358"
W 197016 Brive Shaft Aszombiy
X 705016 Hox. Cap Screw, 38716 = 1 1/4
Y 157424 Special Washer
rd 720007 Lok Washer, 38"
AR 003 Full Hex. Mut, /815
AB 0516 Hex. Cap Sorew, 3/8™16 < 1 178

Ref. Part Ma, Description
Ler,

AL T20002 Lock Washer, 3/83"

AD 157427 Koy

AE 1547195 Grive Shati Flange

AF FaIEE Cup Point Socket Head Set Screw,
35824 ¢ 348"

AG 157422 Coupling

AH 157497 Pipe Nipple, 378" = 1" L,

Al 726501 Fipe Cap, 3/8™

AX 157634 Exhaust Muffler

AL 1571096 Decal, Fuel Tank

A 180N Plain Washer, 3/8"

AN 164282 Pulley

AP 167131 Film, Air Cleaner

A 720002 Lack Washer, 378"

AR 156176 Shut-OFf Yalve

AS 157006 Fuel Tank

AT 156176 Fusd Tank Cap

ALS ER053 Hex. Hd. Cap Serew, 1447200 1 344

AV T17a0s Full Hex, Nut, 154™-20

Ay 162060 Tank Swap

AX 706004 Hex. Hd, Capscrew, 378716 x 27 Lg.

AY 157081 Spacer

AF 157126 Air Cleaner Spacer

BA, F15018 Hex. Hel. Cap Strew, 17420 x 5/8"

BB 139006 Plain Washer, 1747

BC 20003 Lock Washer, 1/4™




i2

FRAME, HOOD, GRILL, & INST. PANEL




FRAME, HOOD, GRILL, & INST. PANEL

Ref, Part N, Drescription Ref. Part do. Deseription
Let. Let.
A 64003 Support Assembly, Fusl Tank & AL 720001 Lock Wagher, 5/16"
Battery AN FOE018 Hex. Cap Screw, BA1G™-18x 1 1/2”
B 157077 Steering Bushing AW 164004 Grille
C 705012 Hex, Cap Serew, 5716718 2 1 1/4” AX 122195 Clamp
] Firs11 Fuli Lock Hex. Nut, 5/16"-18 AY F1400: Salf Tapping Screw, F 10x 1427
E FEFLH1Y] Full Hex. Mut, 5F16"-18 AZ 164028 R.H. Side Plate
F T20001 Lock Washer, 516" BA 164027 L.H. Side Flate
G 70RO 2 Hax, Cap Screw, S/16"-18 x &/8™ EB 714008 Ealf Tapping Screw, 10-24 x 1/27
H 164014 A.H. Side Panal BC 714003 Setf Tapping Screnw, 10 = 12
J 134013 L.H. Side Panet ED 164011 Hood
K 718032 MNut Retainer BE 718041 Mut Retainer [Rear}
L - 18043 Mut Retainer 8F 18024 MNut Reatiner (Front)
M 716018 Hex, Cap Screw, 1/47-20 x 6/8" B 715037 Thumb Screw
iy | 164232 Inst. Panel Assembly EH 1684120 Felt Pad
F 718032 HNut Retainer |Frame Caver) =] 64121 Felt Pad
a 715098 Hex. Cap Serow, 1/4"-20 x 1/2" BE 164118 Shifter Rod Assembly
R 720003 Lock Washer, 174" BL 164180 Handla
5 717005 Full Hex. Mut, 1/4~.20 EM e A Hex, Cap Screw, 5618« 1 1727
T 164G Frame Assembly BN 20001 Lock Washer, &/ T6"
u 720006 Lock Washer, 7157 &P 717001 Ful! Hex, Mut, 5/16"-18
v 705035 Hex, Cap Screwe, 16714 % 1 142 B2 151020 Shift Rad Guide Assembly
W 157047 Base Weight BR F18032 Retainer MNut
x 157060 Front Support, 1 34" x 2 172" x BS F20003 Lock Washer, 1/4"
858" BT 164129 Hood Strip
Y 157482 Angle Assembly (Frame Rear} BLS 715018 Hex. Cap Scrow, 1/4“-20 x 5/8"
Z 715080 Hex. Cap Screw, 2016714 x 1 1427 BV 1640472 Throttle Control
[-¥-1 TG Lock Washer, 2716™ BwW 164019 Choke Controt
AB FIIQx: Fuif Hex, Nut, 771614 BX 158475 Eowden Wire Clip
AC 705002 Hex. Cap Serew, /1620 = 1 1/2¢ BY 157315 Thruttle Cable Bracket
AD 157085 Foot Best BZ 71402] Self Tapping Screw, 17420 x 5/8"
AE 157090 LH. Foot Rest Pad CA 122188 Clamp
AF 157089 R.H. Foot Rest Pad CE 705815 Hex. Cap Screw, 1/47.20 % 58"
AG 705004 Hex_ Cap Serew, 2/87-16 x 374" oo 720003 Luck Washer, 144"
AH 720002 Lock Washer, 378 cp 719008 Plain Washer, 1/4"
Al 717003 Full Hex. Nut, 3/E"-16 CE 717005 Full Hex. Mut, 1/4™-20
Ak TEA008 Cowver & Tube Assembly CF 713007 Full Hex. Wut, 10-32
AL 718022 Retainer Mut (Frant) CG F10004 Mach. Rd. Hd. Screw, 10-32 < 3/8”
AM 718030 Retainer Nut {Rear) CH 714005 Self Tapping Rd. Hd. Screw, 10-24
AN 157665 Simplicity & Numbsr 3212 ¥ Fitm x 152
L.H. il 20003 Lock YWasher 174"
AR 715082 Hex. Screw, Whit-Lock Flange, CK 157664 Simplicity & Mumber 3212 ¥ Film
BA16-18 x 34" CL 164135 Flate, Aszembly
Al 157488 Bracket Assernbly M 164137 Ermblem 5"
AR 719002 Plain Washer, - 516" cnH 20007 Washer Lock MNo_ 12
A% 72000 Lock Washer, B/16" CP 717023 Hex. Mut 10-24
AT 705019 Hex. Cap Screw, 516718 x 114"

13



SEAT AND FENDERS

ORDER BY PART NUMBER

14

Ref. Part

Lat. i Deseription

A 156203 Spat azsemhly

B 1858111 Seat Deck Assembly

C 154029 Seat Dask Bracket, Froot

D TIT510 Hex. Locknut, Full, /8™ 16

E AN L Hex, Hezd Capscrew, 3/8"-16 % 1-174
3y 1509080 Cushlon Connectar, Froot

G 184145 Spring CHp

H 720001 Lock Washer, 5,/16°7

J 717001 Hex. Nut, Full, 5/16"-1%

K 705012 Hex. Head Capscrew, 3716 18 x 5/8" 1g,
L 720001 Lockwasher, 5515

M 717001 Hex, Nut, Full, 57/16'-18

N 105012 Hex. Head Cap=crew, 5/16"-18 x 573" 1g.
[ TLHO0H Flatn Washer 1/4"

o 157004 Cushign Connector, Front




REAR LIFT DRAW

BAR GROUP

Ref, Fart No. Deweription Ref. Part No. Deseription

let. Let.

A 154200 Lift Lesar Cuadrant AE 1657/ { ateh Rod

g 157620 Lift Lever Bearing AF Feaom Cotter Pin, 332" < 34

c 705031 Hex., Cap Serew, 3/8™16 x 7/8" A 164226 Spacer

o FOBO16 Hex. Cap Screw, 37816 x 1 1/4~ AH TE2006 Spring

E - 720002 Lock Washer, 3/8™ A TRAZET Thumb Button

F 157620 Lift Lever Bearing AR 186209 Handle Grip

£ 705031 Hex. Cap Secrew, 3/87-18 x7/8" AL 1530653 Pin

H 720002 Lock \Washer, 3/8™ A 8161045 Sporing Clip

| 167640 Lift Shaft Assemiby AN 1B4254 Arm Assembly

K 157624 Set Collar AP TR038 Hex. Cap Sersw. 296149 1 12
L 713503 Set Screw, 51618 x 5A16™ AQ 7190 Plain Washer, 3/4"

M 164304 firm Assembly AR T21Em Lock Washer

M 154216 Lift Ehaft AS FI7032 Full Hex, Mo, 7718

F 1576495 Set Collar AT T05049 Hex. Cap Screw, 7F167-145 1"

2 154362 Pivot Bar Assermbly ALl 720006 Lotk Washer, 7/16™

B 718001 Prain Washer, 3/5" AV 154202 Crrawr Bar Assembly

5 0s4A7 Hex. Cap Screw, 7/16™-14 x 1 3/4" A FOR042 Hex. Cap Screw, 7/ 16 14« 1 174"
T T1isi10 Hex, Mut, 278716 AN, 720006 Lock Washe:, 716"

L 8021010 =at Coifar AY 715018 Hex, Cap Serew, 17420 5/g™

v 713501 Sat Screw, 51618 x 12" AZ 720003 Lack Washer, 1/4"

W 157635 Front Lift Lever Assembly BA FIFOR Hex Mut, 1/4-20

X 167120 Key BE 164288 Bulley Guard Azsembly

Y 713502 Set Secrew, BA16-18 x 1/4™ BC 157091 Pull Bar

z Y7696 Lift Lever fssembly BD 155027 Found Head Pin

AR 167652 Koy BE 8161045 Spring Clip

AR 13502 So1 Screw, SM1E™-16 % 1/4™ 8F 164265 Spacer

AL 157700 Lift Lewer Latch BG 720006 Loek Wather, 7/16™

AD 723007 Roll Fin BH 705038 Hex. Cap Serewr, 7716714 2 1 1/

15



L

REAR WHEELS AND AXLE

ASIERALY =i50d47T

164214  Wheel Hub E Gear w/Bearings

HOT rLLI.ISTFIATED: HUE CAF CHROME DELLXE 154505

ORLER TIRE & TUBE REPLACEMENTS FROM TIRE MAND-
FACTURER,

ORDER RY PART MUMBER




REAR WHEELS AND AXLE

Ref. Fart Nao, Description

iLet,

A 105050 Washer

B 13002 Set Sorew, SF16°-18 x 3/8™ Lg,
[ 170278 Wheel Dirive

[p 121138 Hub Bolt

E 154208 L.H. Wheel Hub

F 158129 Key

G F16023 Set Screw, 3/87-16x 1 112" Lu.
H 13004 Bet Serew 3816 x 17 Lg.

d 17021 Hex. Jam Mut, 3816

L 105058 Bearing |

M 152001 Nylon Bearing

N 153068 Bearing

R 162042 Hylon Plug

g 713508 Cantrol Traction Balt, 7716720 x /2" Lg.
T 1654217 Oifferential Carrier

I 167120 Drrive Key

v 154035 Axle Washer

W 164218 Differential Ceover

x 164219 Differential Gear

Y 72581 Hi-Pro Key

Zz 159281 Retaining Ring

AA 157638 Tube [For Servige Onlyl

AE 154277 Axle Washer

AC 121311 Differential Pirion

AD 1219033 Finion Differential Spindie

AE 121084 Differential Spacer

AF 71900z Plain Wazher

Al 1ea2ay Differential Cover

AH 715043 Hex. Cap Screw, 3816 x 2 1/
Al FIIB10 Full Lock Hex. Nut, 3/8"-16
AL 050156 Hex. Cap Serew, 1/47-20 x 5/8
AL 720003 Lock Washer, 174"

AM 17005 Full Hex. Mut, 1/4"-20

AN 1211490 Differential Cover Seal

AP 154211 Rear Axle

AT 154055 Axle Collar

AR 154065 Axle Coflar

AS 713002 Set Screw, 51618 « 3/8"
AT 157637 Tiee 10 1/2™ x 12

Al 157079 Vaive Stem

By 170280 Whes! & Tire Assy_

CAUTION

OO NOT EXCEED Z5{r. FOUNDS OF TOROUE QN FART WUMEER 713508,
REFERENCE LETTERA [E}, CONTROL TRACTION BOLTS.

* Beference lotters "W" and "AG" must be replaced in pairs.

1.



ONIYIILS ¥ GOY JIIL ‘TIXV ‘STITIHM LNOUI

HITANH LEYd AR ¥IOHD

L1291 AR A INOUHD I EH A LYILLETTH LUN

L4371 LY A¥LF 113 UHY

B aamerIni vibv sms
He '
Al 38
- L
ro ¥ i¥
g T W
- T o
| i A Y oy
i B s .-
L mi..d.q....d..\..\n.k__m_ \W...\.\.\\,.........n.m: i Feplds Ry W e MLLAIE
\...\.Txa_mq . ol .n-_ﬂi foLaanad DuR fGE efempans BUpane
: ﬁ.m_........\ g e e, o ametbad Dy SEULIAG My asnadd 8F
L || e H rt/ "y DE
i e .m:..u‘”!/f;#m _ PR T SR I TR TR LEC BT T F
} "#-...._.1...1_......1 i H . Hunging [ SAI ey iy, ASEAIT CH
19 1 I L A0 T N g s HOH
\ A A CE LTI LON e = .m_\\ P __... G gL e s d TRLIT ._._..: _..r.:__..__.“_,.._ m,.
% ! " ._..__ L_ﬂ } .n..‘ ! e s . e ....F.A_.. .Im.._.._.._._ I
; = " v ,.___. ! _ ,_._.ﬂ_m.._:“p ;.H_H ..u,..fh_,_ ._E__L,,:“ub___._.__ _..._.__# '
] A ‘ LRl b Sl 1G]
_u.ﬂ .\u____. ? _ LI TR AT y it ELL (RTE =BT M
PRt . ' 1 T R TTTI) B TITEIR T 1} P
T - el VaOm T L ddp YO BULEeesl BUR SOWL)
Ld [T LT ) PR BT IR S AL R R A |
‘ g Uy Ml g g k]
fp cbng] U CROH WIRDOT] T
:.—fv.ﬂ.\.: TR I GO RO SAGIY pun s Sul
A Wiena g (| o] madasden aatkin) g
By — Tleman | Mg tHrY AmeH Y

ANIWLEAFDY FINYAVITT HYIS DNIYERLE

®| J¥D DNINATLS -+ L6081
w030 - 2960501 —— €




FRONT WHEELS, AXLE, TIE ROD & STEERING

Ref, Part Mo. Description Ref, Part Na. Drescription

Lo, Let.

A 157505 Wheel and Tire Amembly AM 713503 Socket Head Cup Point Set Screw,
g 154397 Bearing Cone w/seal 5/16™-18 x 516" Ly,

c 154393 Bearing Cup AN F13502 Bocke! Head Set Screw, 516718
hy 102181 Washer x 34" La,

E 167506 Whee! w/Bearing Cup AP 167259 Steering Shaft Assembly

F 157450 Tira AQ 153081 Spacer

£ 153038 Tube AR 710001 Plain Washer, 3/8"

H 157494 Spindle &sembly, R H, AS 720002 Lock Washer, 3/8"

A 157511 Spindle Assembly, L.H. AT F1E030 Hex. Cap Screw, 37816 x 3/4™ Lg,
[ foai1012 Washer Al 154153 Universal Joint Pin

L 8021010 Set Collar Ay 107254 Bushing Assemnbly

] 713503 Cup Foint Socket Head Set Screw, AW 167258 Bushing

SA167.18 ¢ 5167 La. X 197253 Pin Eccentric

M 2021010 Sat Collar - AY 58309 Retainer Ring

P 21001 Grease Fitting AL 720002 t.ock Washer

o 197616 Axle Assembly, Frent BA 03 Full Hex, Nut, /815

R 1657618 Spacar BB 7132 54. Hd. Set Screw, 1/4"-20 % 3/4"
5 719004 Plain Washer, 1/2" BC 157302 Steering Bracket

T 705037 Hex_ Cap Serew, 17213 % 1 Lg. Bo 54258 Meedlg Bearing

u 717518 Full Lock Hex. Nut, t/27-13 BE 20007 Lock Washer, B/16™

v 0EmMe Hex. Cap Screw, 16 = 1 1/9° Lg. BF N2 Hex. Cap Screw, 5/16"-18 x 58"
W 71900 Plain Washer, 3/8"™ BG aos1012 Wacher

X 154177 Spacer EH 164263 Steering Arm Assembly

Y 720002 Lock Washer, 3/8™ Bl 164235 {ear Steering

£ 17003 Full Hex. Nut, 3/8716 BK 08182 Arbor Washer

AR 154289 Bearing BL 184487 Hub Cap

AR 1576813 Amm Assembly, Steering, L.H. BEM 7518 Gripeo Center Lock 7718714

AC 13006 Serew, Set Cup Point, Square Head BN FAELIP Hex Cap Screw

SAIE™18 » 1/2° Lg. BP 11511 Fult Hax, Nut, 5/16""-18
Al 197437 Ky B 154264 Enap Aing
AFE 717528 Full Hax, Lock Mut, 172720 BR 157286 Retaining Ring
BS | 187409 Drag Link

AG 164272 Ball Joint BT 154488 Outside Bearing

AH 164271 Tie Rod Bt 167305 Valve Stem

Al 717036 Nut, 17220 N.F.

AK 1571702 Sreering Wheel

AL 125003 Woodruff Key No. 9

19



VARIABLE SPEED PULLEY

CLUTCH — BRAKE & BELT ADJUSTMENT

Thr weriahle =peed mechanem is alijLL:l.rd al {lw f:!ctur!,' under
“no load™ cpditivrs. Inomsl instanees, 1his adjustiment should
prondch salislaciory operaliop I however, eeder Joad or after the
“hreak-in® petiod, rrratic oF improper aperation is acled, Tollow
b propceelgr= wnltined Below be make e peoessary adjustments,

NOTE

AT Adjustmem= FBoquie The Varichle
Speed Lever To Be Placed 'n The “"High™
O “Low™ Fosition.  Cerefully Observe
Which Position The Variable Speed Lever
Should Ba Placed In Bafora Making Each
Adjustment DG WOT ATTEMPT YO
MOVE VARIAELE SPEED LEVER WHEN
ENGINE 15 NOT RUNMING OR WHEN
CLLITCH PEDAL 15 DEFRESSED.

CHECEK THE FOLLOWING ASSEMBLY ADJUSTMENTS:

1. thevk balt aed locknul hotdivg st areemidy e recker am.
{Sr Nan ) {This adjestmenl b be nade i *1liggh ™ speed position).
2 Cluxch Tor proper cloaranee on front belt guard.  (See Noo 23,
{This arljustenent to e made i High"™ speed position,

4. Chesch fere proper eivamnes of aller pulley bell dlop. (See Ne. 2).
{1 waljusimeenl bo Le nutdke o~ Low™ specd posilion}.

L Cleeck for proper clezmner letween Wie not on e chitel red
ameb 1R sl elliee, (R N 33 {This adjistmuepd to Le made in
Fhaom ™ speeil posibivn )

3. With sanahbe apecal bewer o the 7Law™ speed poasition, the belt
i M larme, prar pulles shogd de appresinaieh 185 brlow the
tog mal the palley. {See 3 30

O Check brake sljestment, {See M 61 {This adpestment Lo be
tuede 3 lae™ :-I:u‘l‘:l s ).

CPERATING INSTRUCTIONS

1. 1xor mead allermpl to neee cagahle ~peed lever when L Ler g
is il ez or whien i pedal = depreseed,

2 lwsone st packing beabe i el disenmged befone placing Lrae-
Lor T merlivaL,

A Opvwedonaliv cleeh arel e Jorvign obgecls and debeis Crom
vactalile speed Bl aml pulhis -

Pt

BEAR RANGE AND SPEED SELECTIONS

. To elinain the pest desicble ceaults with vadous sttachments on
the Soveprign Trachor. il is neommendrd the raclor engine b oper-
ated al 343 to Tull thrattle a-lling,

2 Wher operating allachments such as e 10" Mlow. Spring Tuoib
Huerow® or Cultivator. whirl place 2 heavy draw-bar load on the
trachor, it i proferable to operate tactor in D or 18 speed retlier than
TH speedd. bow ramge

BELT SLIPPAGE

Ir Leli slippage i noted, ek the following:

1. Check to insure the parking brake i3 fully discngaged.

2 Clieek Bo % under Assembly Adpaslmenls

3 Chrek New 3 wnder Azsembly Adjustments.

& O varly production models the Spring Mo, 139106 i= nwormall:
in the Bop hold. Icss spring lension & desined, move spoioge be aeat
lowist hole of pivot lever assembly, Loess vension eaan e used when
musing i ] Lerrain and if clutch pedal is found o Be uneoa-
forlebly hard for the vpenilor to depits. (See Pguee 23, Gimeater
bell bension is necessory Lo presenl sanable speed bell from :lipgng
when Iractor and altachmend ane under heavy load. A itizht challer
iz of Ihe sariabde speed belt vn the polleys will be potieeable ool
b Beft loees: ite slickines: and brcermes 2rooetL.

On Jter prodictias models ne fipher spang adjuslment &
TR Ty

LUBRICATION

1F Aiding polley haboe 2lichs lubticate bushing v whicte pailey
rides Tighlly wilh a bew drope of vil. Fxeesice Inbrication will Leod
i collevt dirl and dust and bend 1o lamper operalivn. Al luls-
wate all clutell and Brake bever pivol points and 301 places wheze pall
roils o links join fevees



ARM ASSEMELY

TGO CHECK ADJUSTMENT NOL 1 THIS BOLT
MUST BE TIGHT. REMOYE BELT AND PRO-
CEED AS INDICATED BELOW.

PLACE VARIABLE SPEEQ LEVER IN “HIGH
SPEED POSITION”, PUSH ROCKER ARM Q.
164075 AS FAR FORWARD AS POSSIBLE SO
INSIDE HUBS OF BOTH PULLEY HALVES, AT
BEVEL GEAR HOUSING, ARE AGAMMNST EACH
CTHER, REFLACE THE Z/B™ NIIT AND TIGHT-
EN SECURELY. REPLACE THE BELT AND
BELT GLARD.

164075
ROCKER ARM

NOTE: WHEN VARIABLE SPEED
LEVER 15 IN HIGH POSITION,
HNUTS MUST NOT TOWCH ROD

GUIDE. : na { &4
1

CLUTCH RDD

ADJUSTMENT ROD GUIDE
159106
SFRING

1/8" RECESS

MOTE: THIS DIMENSION I3 COR-
RECT FOR MNEW BELT. OLDER
BELTS MaAY RIDE HIGHER N
PULLEY.

£ .

AXLE TUBE

INTEAMEDIATE SPEED

HIGH SPEER

FARONT BELT GUARD
15" CLEARANCE
BETWEEN BELT &
GUARD

4’; IDLER PULLEY

&Y BELTSTOP
57

(5

IF BELT RIDES TOO HIGH, TURNBUCKLE
SHOULD BE TURNED UP TOWARDS CEMTER
OF TRACTOR. |IF BELT RIDES TOO LOW,
TURKN IN OPPOSITE DERECTION. TURNBUCK-
LE SHOULD BE INSTALLED WITH GROOVE
TOWARDS FRONT OF TRACTOR.

B-7/8"

TIGHTEN THE ADJUSTING MUTS ON THE
BRAKE BAND ASSEMEL ¥ [INTIL & CREEPING
MOTION OF THE BELT IS OBTRINED WHEN
THE ENGINE IS RUNNING AND THE CEUTCH
AMD ERAKE PEDAL IS DEPRESSED. WHENMN
CREEFING MOTION OF BELT I8 QRTAINED,
BACK CIFF ON MUTS UNTIL CRAEEPING MOK
TION STOPS., TOPREVENT POSSIELE INJURY
00 NOT ATTEMPT THIS ADJUSTMENT WHILE
ENGINE IS RUNNING, ADJUSTMENT SHOULD
BE MADE M A NUMBER OF SMALL ADJUST-
MENTS WITH ENGINE STOPFED, THEN START
AND RUN ENGINE TO CHECK ADJUSTMENT.

(%)
\2)




VARIABLE SPEED PULLEY

TORGUE TO 50 FT. LES,

Ref, Part Rei. Part

Let, Ho. Deszcription Let. Ho, Deacription
A 184166 Fulley-Half Assembly AJ | 164124 Quadzant
B 164501 Pulley-Half & Bushing Assy, AH | 1sd10l Arm Assembly
C 125504 Eey - BAK | 164171 Pulley-Half Ayzembly
I 164057 Driven Slide Spacer _AL § 184300 Pulley-Hall & Bushing AZsy.
E 154181 Washer AM | 184174 S1tds Spacer
F 154063 Spacar AN | 184175 Stop Wosher
e} 164056 Tins AP | 154173 Slids Spacer {Teflon Coatad)
| 164211 Betairer Ring/Baaring Assembly AGQ | 155058 Pin
J 719517 Hex Jam Hut, Lotk AR | TLHMH Hex ¥uot, 61618
® 184157 Variahle Speed Dracket A5 | 164080 "M Belt
L | 7osoal Hex Capsepew, 3/8"-16 x 7/6" ig. AT | lesnaz Belt Guard
M TEO0E Lock Washer, 358" AT | TO3004 Carrlage Balt, 3/8™-16 x 34" 1g.
H TLTOA3 Hex Nut, 3/8"-16 Ay | 120001 Lol Washar, 5716"
F | 7isonl Plain Washer, 3/9" AW | To5012 Hex Capyeraw, 5/16'-18 x 578" lg.
Q 164035 Transmission Fork Assembly AX | 164083 Idler Falley
b4 164069 Special Serew AY | 164280 Idler Belt Stop
g 717519 Hex Nut, 3/5"-18 Lock AZ | 164084 Idier Lever Assarbly
T 164070 Pivot Fin Ba | 118240 Retalning Ring
U 164071 Spacer BB | 154177 Bpacer i
L 154072 Turntmckls Bady BC | TOS006 Hex Capsersnw, 37818 x 2" 1.
W 164073 Eyebolt, B, H, BD | 719002 Plain Washer, 516"
x | 717010 Hax Nut, 3/E"-2% BE | 706018 Hex Capscrew, 5/16'™~18 x 1-1/2" 1z,
Y 164074, Eyobolt, L. . EF | 164123 Epacer
Z 162176 Spacar B | IG4088 Clutch Link
AL | 1540353 Bevel Gear Housing Fork Assy. BH | 722001 Cotter Fin
AE | 151075 Fork, Bocker ASEY. By | 164097 Lever Axzembly
AC 1 715077 Sgrew, Taptlie, 1/47-20 x 578" B | 164180 ° 1 Hendle
AD | 153108 Belt Guard Assembly BL | 54123 L
AE | 1ea07H Rod BM | 1541258 Film Guardrant
AF | 705016 Hex Capsorew, 5/37-16 x 1-1/4" 1g. BN | 164130 Filmn Instruction
AG | 11575 Spacer BR { T2H003 Hey, Woodruff

2




BEVEL GEAR HOUSING

Raf. Part Ref. Part
Lat. HNev. Description Mo Ha. Dezcription
A 154052 Bevel Gear Housing, W/Bearings W | 70501z Hex Capscrew, 5/18"-18 x 58" 1z,
B 154326 Pipa Flog X 15412] Bevel Driven Gaar
c 16411+ Drira Shaft T 725003 Key
z 154028 Waszhay
E TLTELT Heue Jomn Mut 3/4™.16 A | 154281 Hex Capscrew, 5/16"-16 x 3./4" 1g.
F 154137 Shimn {As Required) AR | 154282 Gasket
G 154138 Shim AC | 154249 Housing Cover Assembly
s | 1576849 Ol Beal AD } TZEDOZ Pipe Plug
J 1120ii Ball Besring AE | TEBS01 Strest Elbow
K ] 154139 Bevel Driven Gesr AF § T26003 Fipe Plug
L TZ5003 Bey Woodndf AG L 1E4LTT R.IL Slde Flata
M | 154279 Meedle Bearing AH { T20008 Lock Washer, 7/18" .
jif 112117 (il Seal -AJ ] Tos04l Hex Capscraw, 7/167-14 x 1" 1g.
P 151455 Driven Shaft AK | TOTO03 Rex Capscrew, 17420 x 5/8™ I
Q@ 1H263 OfF Seel AL | T05042 Hex Capsevew, 7/16"-14 x I-1/4" Iz,
R 154258 Meedle Bearing AM | 184179 L, H, Bide Plate
5 118134 Retaining Ring AN [ 705064 Hex Czpscrow, 716™04 x 2" Ig
T F1EOL1 Ball Bearing AP F 157145 Spacer
u 154030 Bearipg Clamp Plate ALY | TIHHI Washer, 7/16™
Vot 720001 Lock Washer, 5/15" AR | 770005 Lock Wagher, T/16™




dNOHD NOISSINSNYHL

“g1uad j0 opE palosaq gajEAfpal  —

\ "paEHINS
SpIBUl YIA 1} usnp aswf sBupizag asyie
IIE ‘20viitE APISU] WOI] JJWEIEAD O1/1

*8q1 gy 9NDAOY ‘SQ1 '} &9 O (V) wauML @
'pRIICIFUL OTE GMITIE dUD GI0fa @
{7} suyd [AmOp 1340 PAITIE | JENWE JBL0T
‘9geD JO
ap]suy plean] Supals i STEIE 118 [TRIFU]

..._n.ﬂ.m.__.n._”.m_um...._.“
azoyeq 8836 T{E jo sdi] Jo apIeul 95EAID @

(30] H3ADD
AU Y3ID
0L
SAHTTLLY

YIEWNH 18¥d AD ¥ITH0

¥l



TRANSMISSION GROUP

Ref. Part No. Beseription Ref. Fart No. Description
Let. Let.
A 157516 Case, Gear, Complete wibearings AW 154304 ey
and dowet pins {Includes “B™ thra AX 154266 Retaining Hing
G} AY 164062 Finion, Znd. Intm.
B 154538 Roll Pin AZ 154267 Ky
C 723007 Rall Fin BA 1E4089 Gear, Znd. Intm.
D 154257 Meadls Bearing BB 154080 Spacer
E 154268 Meedle Besring BG 1654091 Shaft, 3nd. Intm.
F 154259 Mesdie Bearing gD 154038 Yiasher
G 1575149 Meedle Bearing BE 153038 Yasher
H 164250 Shift Rod BF 154265 Retzining Ring
J 154281 Shift Stem BG 1540427 Pinion, 3rd. litm.
¥ 1700 Full Hex. Nut, 358"-24 NF, BH 163051 Gear, 3rd. Intm.
L 154067 Shifter Shaft Rev., Med. BJ 126002 Kay Woodn:Hff
M 1540GR Shitter Shaft High, Low BK 164223 Axle Tube witushing
M BOG1048 Retzining Ring BL 727002 Grexsa Fitting
P 71E019 Sat Serevy, Hollow Hd. Cone Pt B2t 154085 Drive Gear
56" 18 x 1/2" BN 184006 Key
) 1545065 Shift Fork BP 154097 Washer
(3] 1943223 Spring BEO 154007 Washer
] 164282 Shift Lock Bafl BH 154268 Snap Ring
T 164283 Pulley Shaft BE 184358 Snap Bing
u 108472 Washer BT 154130 Axle Tube Washer
W 15464 Retgining Ring Bl 154130 Axle Tube Washer
W 164251 Switch Support By 164224 Bearing
x 157619 Ol Seal B T03010 Camrigge Bolt, 5/16™-18x 1
Y 118134 Retaining Ring Bx 154260 Smal
Ah 154072 Pinion Assembly Rev. 1§ BY 154269 Seal
AR 154075 Finion Aszsembiy | and 111 BZ EMG Hex, Cap Screw, 3/87-16x 1 144"
AC 157280 Shaft, st Intm. CA 164234 Gear Case Gasket
AD 154263 Ol Seal cB 154038 Axle Tube Spacer
AE 154073 Biviven |, Gear cC 154225 Gear Casa Caver, Complets
AF 164204 Key wibearings
AG 15479 Pinion, 15t Intm. CD 154537 Roll #in
AH 154080 Pinlan, Driven 1 CE 1082702 Eall Bearing
Al BDE1012 Trans. Gear Spacer CF 154257 Meedle Bearing
AK 154051 Driven I Gear cG 184271 Needle Bearing
AL 154082 Spacer CH 154250 Needle Bearing
Al 154264 Retatning Ring Tl 157520 Needle Bearing
AN 154083 Reverse Pinion CK 726003 Pipe Pluyg, 318"
AP 154087 RAeverse Gear CL. .| 705007 Hex. Cap Screw, 5/16"-18x 1"
AQ 104034 Rev. Gear Spacer M 720001 Lock Washer, 5716
AR 717516 Lok Mut, 1/2°-20 K.F. CH 154352 Rev. Gear Pin Assembdy
AS 154325 Washer CP 126003 Pipe Pluy, 38"
AT 154086 Shaft, 2nd Intm. CH 17611 Hex Jam Mure, 5M167-18
Al 154038 Washer C3 154452 Washer
AV 184038 Winsher cT 164064 Reataining Ring

25



CLUTCH AND BRAKE GROUP

TIGHTEN TO 40 FT, LB3,

THiS GROUP OF FPARTS
COMHECTED TO ERAKE
SHAFT OF THE TRAMS-
IS5

TIGHTEN TO 20 FT. LES.

THT:E PART CONMECTED
TO TEAKIWIZNON

DROER BY PART HUMBER

Ref | Part Tef. Part
Let. Ko, Deseripticn Let. Ho. Daservipton
A 1e4029 PFivot Lever Assembly Z 158196 EBpecial Washer
B | lsdp9d Rod Guide Assembly AA | Tla0ol Wazhar, Plafn, 3/87
c 17511 Hex Lock Kut, 5/15'"-18 AB | 722001 Cotter Pie, 3/32" x 3/4" 1g.
D 154006 Brake and Clatch Rod AC | 154189 Brake Rod -
E 717001 Hex Mut, 5/18"-13 AD | TiT003 Hex Nut, 3/8"-16
F 159104 Tension Spring AE | 717022 Hax Hut, 7/16"-14
G 1573040 Foot Pedal Arm AF | 15752 Braka Diyum
H 719001 Washer, Plain, 3/3" AG | TEQQOG Loek Washer, 7/18"
J T20002 Logck Washer, 3/8'™ AR | 164111 Brake Band Aszambly
K 110z Hex Nut, 3/8"-16 AT ¢ 164112 Brako Band
L] Tined2 Lock Washer, 3/8" AR ] 134133 ‘Brake Lining
M 1 1034149 Bushing AL 724501 Rivet
N TO5030 Hex Capscrow, 1/747-20 x 574" 1g. AWM 164113 Brake Band Brackst
P 2003 Lock Washer, L/4" AN TOS005 Hex Capsergw, 3/8"-18 x 1" Ig.
o Tl7005 Hex Mut, 1/4"=-20 AP [ 117003 Hex Nug, 3/8'"-16
24 17034 Foot Pedal Assembly AD | 164212 &prirg Prachet
3 182098 Pedal Pad AR | TO5017 Nz Capscrew, 5F06-18 = 3f47 15
T 1642110 Parking Brake Eed A5 | T2o001 Lock Washer, 5/16"
Luf 722009 Cobter Pin, L/8" x 3/4" 1z, AT | 717 Hex Nut, 516718
v 154143 Perking Brake Eracket Aasy. att | 719003 Plain Washer, 7/16"
W 157287 Spacer Spring
X 154142 . | Parking Brake Lock AV | 15127
Y [T ] .3 Tansion Spring

26




POWER LIFT GROUP

WOTE: REMOYE PLASTIC CAFS BEFORE CONNECTING HOSES L .'- u B =

A F
ol ) - | ]
" A B—— car-mrrinc 157249
- H FOR SHIPPING OHLY
15749 AP FITTING '_; }‘:“:’lki 0 NOTE: CONNECT FITTING
FOR SHIFRNG GRLY g WITH 30" ANGLE NERE
L]
AT
__-__‘_\\ .
v
Y
I
i A
L
A
CRDER 8Y PART NUMBER
Ref, Part No. Description Ref Part No. Descripticn
Let, Let.
A 164277 Fittirmg AA 187407 "0 Hing
B 157210 Hase Assembily AR 157405 0" Ring
c 157211 Hasa Assembly AL ih7444 “2 Ring
i} 167235 Cylinder Azsembly Al 157445 Bali
E 1572258 Side Bar AE 157446 Pin Cam
F 720001 Lock Washer, 5716
G 717001 Full Hex. Nut, 571818 AG 157448 Spring
H 167225 Fin AH 157449 Cage
J 722009 Cotter Pin, 1/8" » 34" A 157450 Dreive Gear Assembly
4 157194 Ram Bracket Fin AR 157451 Dowel Pin
L 157001 Ram Bracket AL 157452 Front Cover Assembiy
M 05052 Hex, Cap Serew 7716714 x 2 1747 AM 167453 Bagk Cover Assembly
N 720006 Lock Washer, 7/18™ AN 157454 Driven Gear Assembly
F 157432 Heat Shield {for service oniy) Ap 157455 Bolt
q 157434 SCasket AQ 157456 Center, Section Machined
R 1857435 Wear Flate AR 157457 Refie! Walve Assembiy
& 157436 Zeal AS 157459 Sorew
T 157437 Rotary Seal AT 157460 Screwr
U 157438 " Ring ALl 157452 Filler Cap Plug
kY 157439 “" Ring ay 157463 Dirain Plug
W 157404 “" Ring : AW 157484 Inlet Nipple
X 15141 S1at-Or-Seal AX 1SHES Inlet Elbow
Y 1574472 Shaft Drive Kay AY 157461 Tank Assembly
£ 157406 “" Ring

21



28

POWER LIFT GROUP

CAUTION DO NOT OVER FILL

POWER LIFT GROUP

s I
- eaa foi AH
. [ L

mppEtzarx-~TOMM QO®RE EE
oo

Part No. Description Ref. Part Mo, Dremeription
L=t

167587 +| Pump Suppart Assambly T 713603 Sat Scraw, 5I16"-18 x BF16"
157428 Ancle Bracket U 157230 W' Belt
FiB03a Hex. Nut, Whiz Lock, 5/ 16™-18 Y 157484 Orive Puliey
08002 Machine Screwe, Flat Hd., 3/8'-16 W 167233 Pivot Bar Assemhbly

*11M4" x OR007 Hex. Cap Screw, S/16"-1Bx 1"
1571849 Cuadrant Y 1657245 Hose Clamp
F15067 Hex. Cap Serew, 174720 x 3547 Z 705021 Hex. Cap Screw, /420 < 17
720003 Lock Washer, 174" A 718035 Nut, Whiz-1ock Flange, 3/8-16
7005 Full Hex. Nut, 15420 AR 167620 Lift Lever Bearing
119006 Plain Washer, 174" AC 705031 Hex, Cap Screw, 3/87-16 x 7/8"
157204 Swop Plate AD F20002 Lock Washer, 378"
157204h Spacer AE 157621 Lift Shaft Assemidy
167200 Lever Assembly AF 167624 Set Collar
157206 Laich Rod Al 157242 Film
721168 Conter Pin_ 3/32" x /g™ AH 157626 Front Lift Laver Assembly
157207 Spring Al 157120 Key
157208 Connecting Link Al 157232 Decal
157430 Purmnp Pulley

INSTRUCTIONS FOR ADJUSTING HAND LEVER AND FLOAT STOPS OF QUADRANT ON POWER
LIFT UNIT

Atsth pump 10 pump RUPpon semidy Mo, 157587, Then attech support atsambly 10 fudd Rok and steering post
suppart. ATHCh I with connecting link he valva spoal shaft. :

Place the lever No. 157200 with tha latch rod No. 157206 in the exact middle of the two hax cap sohews “F' [ecatid
in the guadrsnt No. 157193 This s done by adjusting the angle bracket Mo, 157428 end guadrant Mo, 157199 up or
down on I Augpart Mo, 157587, Tighten the capserews securing the beacket and quedrant to the uppart

Marse lever to most extreme position [front or cear]. Bring 3wop plae up 50 noich is swrlking rod Mo, 157206 and secyre
capzorew “F furthest from handie. Repeal procedure o the other oo plate.

Check rog Mo, 157206 in boah gasitions, This rod W not 1o have ANY FREE MOVEMENT when in frons or réar floae
position. Excestne piiey 2t 1his point incredies back prassure on the pump and may cause tvrheating of the pump. IF
pump is maved o lift peeithon [front o reart and then dops the lnad before erening float posilion, readjist the hand
Iewer to center of guadrent as described abowe. Ol lewer and rod 1o insore Free movement.

The balts holding the pump and tank togother should be checked and rightened to torgue or S0-B0 INCH FOUNDS.



POWER LIFT GROUP

G- 157218 GUIOE CYLINDER END ASSY,
Consists of

1- 156216 - 0" Ring

1- 167220 - Buzhing Inot serviced separatetyl

7. 157214 - Stud

& - 157212 BASE CYLINDER ASSY,
Consists of

1-157#16 - 0" Rimg

1. 717016 - Nut, Hex, lam

2. 187214 - Stod

CRDER AY PART NUMBER

Ref. Fart Mo, Descripticn Ref. Part Mo. Deseription
Let. Let.
A 157212 Cylinder Base Sub-Assembly K 157218 "0 Ring
B 157213 Cylinder Baze L 187670 “0" Ring !
c 157214 Swd Bolt, 5/16™-18 x 7/8" M 157222 Yaoke & Rod Sub-Assembly
(B 167315 Ea't Eye N 167223 Yohe
E 17016 Jom Hesx. Nut, 1/2"-20 F 167229 Piston Hod
F 157217 Cylinder a 157226 Piston
G 157218 Sub Assernbly Guide R 157668 “0' Ring
H 157218 Lylinder End Guide 8 FH700a Full Hex. Mt
J 167220 Bushing '
CAUTION

IT 15 VITALLY IMPORTANT THAT THE HY DRAULIC FLUSD AND ALE
INTERNAL PARTS OF THIS UNIT BE KEPT COMPLETELY CLEAN AND
FHEE OF FOAEIGN MATTER OF ANY TYPE.

USE UTMOST CARE IN ADDING OR CHECKING FLUID AND IN PER.
FORMING ANY SERVICE CN INTEGRAL PARTS.

(For instance if a fitting ar ather part is dropped on a contaminated surface, the
part must be carefully washed and dried before re-using,)

REMEMBER-HYDHAULICS DEMAND CLEAMNLINESS

2|



{D3LPHLSATTE LONE
4173 Q3348 L0591

s

NOSSINSNYY L 3A08Y 0319007 : f/, ___
oY O .
W\ \ \%“_,\1\\ - mﬁ\\ _,__H_ -_Nuu\unn.mw -

__T...__ == ‘. || i

zv —J&0

WALSAS HOLVHINID-HIALHVLS JIHLI313

30



ELECTRIC STARTER-GENERATOR SYSTEM

Ref Fart Ma. Degription Ref. Part No, Deseriprion
Let, Lew ' '

A 122226 ** | Motar - Gensrator AE 122143 Fuel Tank Tnsulstion

B 122113 Generator Start Gable AF 122195 Wire Clamp {Generator Cable)

c 122023 Terminal Cover AG 164255 Hamess Aszemily

0 122140 Req. Gen. Wire AH 165073 Speed Clip

E 167524 "y Belt Al 122216 Solenoid

F 167654 Support Assembly :

G 720001 Lock Washer, 5/ 76 AL 12213 Ammenr

H 715048 Hex. Capscrew 5/16-18 x 3/4" g, AM 12172 Fusm, 20 AMP

J F200001 Lock Washer, 5/16™ AN 7| F17007 Full Hex, Nut, 10-32

K 717001 Full Hex. Mut, 5/ 16" - 18 AP 121147 © Wire {Ground to Ground}

L 705019 Hex Capserew, 5/ 16”-18x 1-1/4 AQ 122213 Safety Switch

M 122183 ** | Valtage Regulator AR 122201 Starter Switmh w/teys

N 164254 Bracket AS T21003 Lock Washer, ext Moo 10

F TOEGI0 Hex. Capscrew, 1/420 x 3747 g, AT 1140085 Rd_Hd.Screw 10-24 x 1/2¢

L T20003 Lock Washer, 174" AU 7295049 Iock Washer Int, 9/15"
‘R 717005 Full Hex,Nut, 1/47-20 AV . 122183 Clip Fuse

3 157102 Eelt Tightener - AW 70301 Battery Brackst

T Fin 0 I Hex Capscrew, 5/ 16-18 » 3/47 lg. A 121174 “J* Bolt

1) 19002 Plain Washer, /16" AY 720003 Lock Washer, 1/4"

W 720001 Lock Washer, 516" AZ 718042 Wing Nurt

w 1170 Full Hex. Mo, 516718 BA 1221549 Film (SIMPLICITY)

x 1221490 Battery 2B 122203 Kays

b g 122204 Cabie (Battery 1o Sclencidl BC 122235 Hex Mut- Special

2 1221338 Cable (Bartery to Ground} BD 122234 Murt
Ah, 115040 Serew Hax, Thread Forming

14720 % 127 19,
AD 122147 Battery Insulation
** FOR SERVICE CONTACT YOUR LOCAL
UNITED MOTOR SERVICE DEALER IDELCO-BEMY
- EBLACK
AMMETER =

TELLOW
. *+  |YELLOW
L
STARTER i WHITE
SWITEH
PURFLE VOLTAGE
REGULATOR
SAFETY
HLUE
SAITCH
._r. o @ GENERATOR
= BATTERY SOLENDID

MAG

k) |



32

POWER TAKE-OFF

AR AS AT AF

AL

Ref. Part No. Description Raf. Part Mo, Description
Let. Let.
A 157675 Bracket, P.T.O. Ass'y. AG 159134 Washer, Spectal
B 157678 Bearing, Roller AH 717525 Elastic Stop Mut, 516" - 18 H.C.
C 107679 Heartng, Roller At 163103 Spring
B 00T Grease Fitting AK 8191022 St Collar
E 161080 Stop Belt AL 7130m Cup P Sq. Hd. Screw Set, 1/47-20
F TOERaT Hex. Hd. Cap Screw, 316" - 18 N.C. ML« 348" Lg.
' =17 Lg AM | 184302 Rod Guice A"y,
G 11300z Plain Washer, 5716 AN 17510 Full Lock Hex. Nut, 3/8"-16 M.C.
H T20001 Lotk Washer, 5157 AF 157690 Clutch Lever Ass'y, P T,
J T17007 Full Hex. Mot, 516" - 1A N.C. Al 122005 Knabk, P.T.0.
K 154733 Rod Pivot, 5/8" Dis. x §- 13/16" AR 106771 Storet
C 2007 Cozter Pin AS 720002 Lock Washer, 378"
b 157680 Pulley AT 17003 Full Hox_ Mt 38776 M.C.
[ 157681 Snaft, P.T.0. ALl 719002 Plain Washer, 5/ 167
F 157427 Keay AN 17524 Stop Center Lock Jam Mut, 3/87-16
a 713502 | Cup Pt. Skt. Ho. Screw Ser, 5/{6™ AW 157684 Puliey
TEM.C. x 174" Lg. AX 8061081 Key
" 118252 VWasher AY 164752 Guard Belt
s 157682 Fulley, P.T.OL AZ 705005 Hex. Cap Screw, 3/8" 16 N.C = T
T 713503 Cup Pt. Sk1. Hd. Screw Set, 5716™ BA 719001 Plain Washer, 3/8"
18 N.C. x 5/16" Ly, BE F20002 Lock Washer, 3/8"
U 157427 Key & 003 Full Hex. Wut, 37816 N_C.
v 157683 W Beh, P.TA. Bh 157050 Guard Belt Support, 37167 « 1 1747
W 164241 Idler Lever Ass'y. x 5 FMEY Ly,
x 154268 Idler Pulley BE 05007 Hex_ Cap Screw, BA16™- 18 N.C. « 17
hi Flaqoz Plain Washer, 5f16" aF 720001 Lock Washer, 5f15™
ra 705G Hex. Cap Serew, 3087 - 16 MN.C. = BG F1F00 Full Hex Mut, 5f16°-18 N.C.
1- 144" BH 161155 Hanmdie Ay,
AR 164244 Spacer Bl 164047 Spring Tension Rod
AR 1R77EE Retaiming Ring BE 705017 Hex_ Cap Screw, B/167-18 N.C. x 3/4
AL F17510 Full Lock Hex. Hut, 3/8™ - 16 N.C, 8L 717511 Full Lock Hex. Nut, /16712 M.C.
AD 157262 Spring, Tension BM 157273 Stud
AE 157684 fod Guide Ass'y, 8N 720006 Lock Washar, 77167
AF 719002 Plain Washer, /16" aP 717519 Full Lock Hex. MNut, 7716714 N.C.




FAONT COUNTER WEIGHT . . MFH. NO, 223

REAR COUNTER WEIGHT . . MFR. RO. 182
WEIGHT (USEWITH 182) . . . MFR. NO. 045
WHEEL WEIGHT . . . . . . MFR.NO.53

LN
WHLEL mFiGnTS

113147
WEIGHT ALY
_—
BIAE ]
(= \\ L
- -
i s

07133
RQg

TaMs
iwore BOL TS
ks 536

LOMG BOL 1%

1330

273 PN SGHOMT

Bisdaan
REICHT
iMag
wELLHT Ry

1

A1)
Ll

T2 & (M5

REAR LIFT KiT Mfrs. No. 642

.

722006 Cotter Pin

10683 LEFT ROD ASSEMEBLY

152531 AQLSTING YOKE
157671 REAR LIFT ASSEMBLY

)
717016 HEX JAM NUT —=—""" G@

72006 COTFTERFIN, JE™ x 17 Iy R;_._-\.

/“"—-15?225 PIN

3



FRONT COUNTER WEIGHT . . MFR. NOQ. 223
REAR COUNTER WEIGHT . . MFR. NO, 182
WEIGHT (USE WITH 182) . . . MFR. NO, 045

WHEEL WEIGHT . . . . . . MFR. NO. 536
Tz ﬁ&lw[muﬂ
LONG 8oL T4 H1a7
wEIGHT ALY

BLEI0NS

107141

SHOAT BOCTS RGO

F H
LEEEBDLTS 535 FIH LONG

L3ENM

223 Pty SHORT

ALyD
wEGHT

177

WEIGHT R55T,
1:m43
3 "IN
i -
FILE] YR
- CLIF
A
182 & 045

REAR LIFT KIT Mfrs. No. 622

F22006 Cotter Pin

164122 Lift Rod

157631 Adj. Yoke

N

F2200€ Cotier Pin

AETQEE Pin

157671 Rear Lift Assembly



42" SNOW PLOW & DOZER
MFR'S. ND. [78

Whan waing thid blode mith ihe podel 725 a 010704E Life Rod
fa roquited in placa of the PIO7D8E Red futniahed =itk the blode ! F

*#333iA2

"390L45

FACKING

The 42" azow plow and dozer comen packed
2amplate in one bundle.

ASSEMALY

Attach push tar (11)ioklade (1) esing Hog min
[8) and inatat] & apring clip through the king
pin. Attdch the [eont 130t rod [13) tothe pash
bar as ahrerl. Drop Lhe pivel plo (&) thro the
blede asgembly bracket aed pesh bar.

ATTACHMEKT

Fo atlach 1he 42" anow plow And dozerio the
LANDLORD Riding Tractor, il lbat ie me-
quired is o ¢onoect pins (12) I the tractar
front hiteh and aafety clip (10); 2nd to connect
ihe Tront tife Tood [13) to thetractars Wit arm.

OFERATION

Altwrnate halen e provided topermit adjuat-
ment of the shoer pasemblies (83 far raising

or lownring ihe blade wben cleaning pravel
drives or wialls, When Claaning ctmerets Lt
13 deairable (o allow 1he biade (o 2ercape the
surince.

The angle of the blade in adjustable topermit
plowing to the laft or righl by mavizg pivat pin
(8) to the degired hole in the Bade mounting
bracket.

For sase of Hiting oquigment, iL iz well o
use (be countarwelght (T90152) and additional
welght {3HMG) when using the 42" anow plow
and grader oo the LANDLCAD Ridirg Tractor.
Thage counterwelghtn are mounted onthe rear
Lt nazambly.

When waltig BIa eqipment it e recommended
that chaing ard wheal weights be inatalled o
the tracicr. Looss mounting of the ¢haine
will maks them ssll-cleaning.

F_ Qrdar by Fart Mumber

Reference

Letter Part No. Description
A 107049 Push Bar Asgembly

B 107047 Blade Assembly, 42

c AISTO0N Pin, King, 1/2" dia. = 2-31/2" 1g.

D lo7143 Hod, Front Lift

E 107024 Shoe Assembly

F RIHIUN: Pin, Pivot

o 118053 Pin

H 1URTHE Clip. Spring

J 102002 Bolt, Carriage, 378" - 16 N.C.x 1" Ig.
K 02003 Bolt, Carrlage, 3/8" - 18 N.C. x 3/4" Ig.
L 720002 Washer, Lack, 3/8"

M T17003 Mut, Bex., Full, 3/8" - 16 N.C.

N 10745 Plate, Wear

35



36

42" GRADER BLADE
Mér's. No. 237

=N

Lin Gha.i n

The 42 - Grader Plade 18 attached to the tractor 25 shown in the above illustrakion
by following the sequance of steps as outlined below.

L.

Posigon the grader blade under the tractor ac that the draw bar assembly
may be conmected o the front hitch brackets of the tractar. Secure in place
with 2 pins and spring clips,

Attach the ILft lever ta the l1ft arm of the tractor 33 shown, placing 2 plain
waghers batwean the lift lever and Lt arm. Fasten securely with a 3/8-
hex head capscraw and lock nut.

Attach tha Lift chaln and links to the Lift lever with a pin and spring cHp so
that the blade can be lifted high encugh b3 clear the ground when trangport-
ing from cne location ta another,

When cdesirad, the blade may ba anglad to the leit or right by ramaving the
pin and spring clip from the center hole in the hlich assambly. Lock the
blade 15 desired positlon by replacing the pln and spring ¢lip when the al-
tarmate holes in the hitch assembly Une up with the hole in the draw bar.




42" GRADER BLADE

Order by Farl Mumber

fel.

r——Drde: by Fart Number

Part Descriptian Rei. Part Bescripiion
Lotter MNa, Letter No.
A 07056 Blade, Grader. 42" R 7153001 Flain Washer, 378+
B LY Hitch Assembly L] 720002 Lock Washear, 378"
C 7062 Draw Bar Assembly T 717003 Hut, Hex, Full, 3/8"-16 HC
] FiBOS3 Fin ) #3331 Chain
E B:el045 Spring Clip 1 108199 Link
F|Elelo0E | Pin W | 705005 | Capscrew, Hex Head,
o B2 1I024 Sprng Clep ) 3I/B7-16 HOx 1 LAd~ 1g.
H 7US056 Capserew, ffex Head, X 71754540 Mut, Hex, Full, Lock,
5/8"-11 NG x 3 - Ig. 38 =18 NC
1 72000% Lockwasher, 5/B™ Y 153058 Pln
K Tiraos MHut, Hex, Full, 5/8 =11 NC z Bl61045 Spring Clip
L 705055 Capserew, Hex Head, AR 108198 Lever
5 8"=11 HNC x 2 1g AR 705016 Capscrew, Hex Head,
M 720005 Lockwazher, 5/8™ FE-=ME NG x 1 174" g,
N 757004 Wut, Hex, Full, 5/B~-11 NC AC 718001 Flaln Washer, 3/8"
P 147057 Link AL 717510 Hut, Hex, Full, Lock,
Q TO300% | Capscrew, Hex Head, 1/8--16 NC
fat-18 HC x | 154" 13. AE 121210 | Plat washer, l-L/1&"

37



38

~ 46" DOZER BLADE
Mfrs. No. 3256

o™ im pueks F BFacafd

Miri e 132 L WS TIAE GHAINS

*-PE. wE43-1T
. o TaL BT -

r/-

Wik, Ne. M

The 45" Snow plow and Dozer blade can be used with
out any weighta or chains. BOWEVER, byusing these
items, plowing and dozing will be dons more effectively
and efficiently.

Using the rear counler waeight {Mig. # 182 with # 045}
will ease lfting of the front mounted attachments.
Thizs iz mounted on the rear U0 asay. Using wheel
welghts {1 or 2 on either ajde) will provide more
trzction. By adding chaina with the whesl weights
additicnal traction will be experienced. Loose mount-
ing of the chainz will assis! in their self cleaning.-

OPERATION

There are five operating positions or this blade.
The pogsition oan be chinged by the operator without
leaving the seet. Turn the control rod clockwige to
unlatch the blade. Push or pull md to the dexired
position. For esze of changing positions, raige blade
slightly [rom the ground.

By adlusting the shee azzembly. varions blade heights
can be achieved. Incressed height adjustmnent can be
done by adjusting 1he stolpin inthe 1ilt lever quadran.

If the blade is used withthe Hydralic unlt, front or rear
float position can e wutilized. Using the front float
pogition will provide a downward preasure on the blade,
Rear [loat will give an upward pressure. HOWEVER
in either poasition the blade will follew the ground. The
Hydralic Unit can be uwasd [0 & stetlonary pesition
alaa.

The wear plate iz reverazble. Whenone side [5 worn,
remove the boltz turn plate arcund and reinstzll bolts.

LURNICATION

Lubricete all joints where rods enter holes.  Also
lubricate pivot points. Periodiclubricstion will assist
in eaze of operalion.

The 46" Spow Plow snd Dozer Blade comes in gme
carten with all necessary hardware.

ASSENBLY

Attach hitch aasembly ta blade assembl]y, uaing the wo
yoke pins and colter pins provided. Using lhe two eye
bolte, attach spring Erom hitehtoblade. Allow 3/2'" of
thread to showthr nuts. Attachictracler as indicated
in Fig. 1 with the two plns and spring citps. Attach
blade direction rod bracket to top screw on righl han”
pide of the Fuel Tank & Steering Posi Support Assen
bly. See Fig. 1. (fthis brecket has been installed
usage with another implement. ilneed oot Dé remove |
aAttach Uit roed to tractor lift Jrver {op Hetel and to
piow. Fig- 1. Insert blerde direction rod thru brack
and attach tc blade. Secure inplace with apring clip:









